
TIGER BOLT LIST PAGE -1

AREA LOCATION QTY SIZE LENGTH TYPE HEAD MATERIAL AN WSHR NYLK NUT USS WSHR

BODY CORNER WINDOW ASSEMBLY 2 10X32 1" MS OVAL,PH ORIG

CORNER WINDOW ASSEMBLY 4 6X32 3/4 MS OVAL,PH ORIG

DOOR PULL 4 10X32 7/8 MS FIL,SL ORIG

EXHAUST MOUNTS 16 5/16-24 5/8 STUD N/A ORIG 16 8

FRONT BUMPER BRACKET 2 1/2-20 1 BOLT HEX SS 4
GRILL 2 1/4-20 1/2 CB CB SS 2 2

JAL # 2 #5 3/8 SMS PAN,SL SS

REAR BUMBER BRACKET 2 1/2-20 1-3/4 BOLT HEX SS 4
REAR LICENSE LITE BRKT 2 10X32 1/2 MS PAN,PH SS 2 2
SNAP STUDS SOFT TOP DRAIN 2 #5 1/2 SMS FLAT,PH SS
SNAP STUDS SOFT TOP WINGS 4 #5 1/2 SMS FLAT,PH SS
SNAP STUDS TONNEAU,DOOR 2 #5 1/2 SMS FLAT,PH SS
WINSHIELD POST TOP GUDGEON 2 10X32 1/2 MS OVAL,PH ORIG
WINSHIELD WEATHER-STRIP 14 #5 1/2 SMS PAN,PH SS

DOOR CORNER WINDOW FRAME 2 10X32 1 MS OVAL,PH ORIG
CORNER WINDOW FRAME 2 10X32 3/8 MS PAN,PH SS
CORNER WINDOW FRAME 4 5X44 3/4 MS OVAL,PH ORIG
DOOR OPENING ASSBLY,UPPER REAR 2 10X32 3/8 MS PAN,PH SS 2
DOOR WINDOW ASSBLY,BRACKETS 4 1/4-28 1/2 MS PAN,SL SS
DOOR WINDOW CRANK ASSEMBLY 8 1/4-28 1/2 MS PAN,PH SS 8
INNER DOOR PULL 2 10X32 7/8 MS FIL,SL ORIG
INTERIOR DOOR HANDLE ASSBLY 8 10X32 1/2 MS PAN,SL SS

DOOR/WSH WINDOW CHANNEL MOUNT FRONT 2 10X32 3/8 MS PAN,PH SS 2
MIRROR MOUNT 2 10X32 3/4 MS OVAL,PH ORIG
ROOF LATCH 4 10X32 1/2 MS OVAL,PH ORIG

ENG-COMP SUN VISORS 4 #8 3/8 SMS OVAL,PH ORIG
BALLAST RESISTOR 0 5/16-24 3/4 BOLT HEX SS
BONNET HINGE BOLTS 20 1/4-28 1/2 BOLT HEX SS 20

BRAKE BOOSTER UNIT BRACKET 2 5/16-24 1/2 BOLT HEX SS 4 2

BRAKE BOOSTER UNIT CLAMP 3 3/8-24 3/4 BOLT HEX SS 6 3

BRAKE BOOSTER AIR FILTER 1 10X32 3/8 MS FIL,SL SS

BRAKE CROSS 1 1/4-28 1-1/4 BOLT HEX SS 2 1

BRAKE LINE CLIPS 2 #8 1/2 SMS PAN,PH SS

ENGINE MOUNTS 6 3/8-24 3 BOLT HEX GR-8 6

FIREWALL BRAKELINE CLIPS 2 #8 1/2 SMS PAN,PH SS



FAN SHROUD TOP 2 10X32 3/4 BOLT HEX SS 2

AREA LOCATION QTY SIZE LENGTH TYPE HEAD MATERIAL AN WSHR NYLK NUT USS WSHR

ENG-COMP FIREWALL FENDER BRACES 8 5/16-24 3/4 BOLT HEX SS 8

FUSE BLOCK 1 10X32 5/8 MS FIL,SL SS 1 1

GROUND STRAP ENGINE 1 5/16-24 5/8 BOLT HEX SS 2 1

HEATER COVER 8 10X32 1/2 MS PAN,SL SS 8

HEATER VALVE BRACKET 1 10X32 3/4 BOLT HEX SS 2 1

HOOD RELEASE MECHANISM 3 1/4-28 3/8 BOLT HEX SS 3

HOOD STRIKER ASSEMBLY 2 1/4-28 5/8 BOLT HEX SS 2

HORN MOUNTING BOLTS 4 1/4-28 5/8 BOLT HEX SS 8 4

IGNITION RESISTER RELAY 2 10X32 1/2 BOLT HEX SS 4 2

MATER CYL. BOLTS- UPPER 2 5/16-24 1-1/2 BOLT HEX SS 4 2

MATER CYL. BOLTS- LOWER 2 5/16-24 1-3/4 BOLT HEX SS 4 2

OIL FILTER BRACKET 2 3/8-16 1/2 BOLT HEX SS 4 2

OIL FILTER BRACKET STRAP 1 5/16-18 1 BOLT HEX SS 2 1

RADIATOR MOUNT BOLTS 4 5/16-24 3/4 BOLT HEX SS 8 4

RAD. OVERFLOW TANK STRAPS 2 1/4-28 7/8 BOLT HEX SS 4 2

STARTER SOLINOID 2 1/4-28 5/8 BOLT HEX SS 4 2

STEERING COLUMN CLAMP 1 1/4-28 1 BOLT HEX SS 2 1

STERRING U-JOINT 3 5/16-24 1-3/4 BOLT HEX SS 6 3

UPPER PEDAL BOLTS 2 5/16-24 1-3/4 BOLT HEX SS 4 2

VACUUM HOSE CLIP 1 #8 1/2 SMS PAN,PH SS

VOLTAGE REGULATOR 2 #10 1/2 SMS PAN,PH SS

WASHER BOTTLE BRACKET 1 1/4-28 1/2 BOLT HEX SS 2

WASHER BOTTLE BRACKET 2 10X32 1/2 BOLT HEX SS 4

ALTERNATOR BRACKET 1 7/16-14 1-1/2 BOLT HEX ORIG 1

ALTERNATOR BRACKET 2 3/8-16 1-1/2 BOLT HEX ORIG 2

CLUTCH SLAVE CYL. MOUNT 2 5/16-24 1 BOLT HEX SS 4

ENGINE MOUNT-ENGINE 4 7/16-14 1 BOLT HEX ORIG 4

FAN / UPPER PULLEYS 4 5/16-24 3/4 BOLT HEX SS 4

LOWER PULLEYS/HARM BALANCER 3 3/8-16 3/4 BOLT HEX SS 3

THERMOSTAT HOUSING 2 5/16-18 7/8 BOLT HEX ORIG 2

FRT-SUSP CALIPER MOUNT BOTTOM 2 7/16-20 1-1/4 BOLT HEX GR-8 2

CROSSMEMBER MOUNT 4 1/2-20 3 BOLT HEX GR-8

LOWER A-ARM BUMP STOP 2 3/8-24 7/8 STUD N/A ORIG 2 2

LOWER A-ARM FULCRUM PIN ATTACH 8 3/8-24 2-1/4 BOLT HEX GR-8 8

LOWER A-ARM FULCRUM PIN ENDS 4 1/2-20 7/8 SHAFT N/A ORIG 4 4

LOWER BALL JOINT 2 1/2-20 2-1/2 BOLT HEX GR-8 4 2

LOWER SHOCK MOUNT BRACKET 4 3/8-24 5/8 STUD N/A ORIG 4 4



LOWER SHOCK MOUNT 2 3/8-16 2-1/4 BOLT HEX GR-8 4 2

STEERING ARM FRONT 4 7/16-20 1-3/4 BOLT HEX GR-8 4

AREA LOCATION QTY SIZE LENGTH TYPE HEAD MATERIAL AN WSHR NYLK NUT USS WSHR

FRT.SUSP. STEERING RACK 4 3/8-24 2 BOLT HEX GR-8 4

SWAY BAR ATTACHMENTS 4 3/8-16 1 BOLT HEX SS 8 4

UPPER A-ARM BUMP STOP 2 3/8-24 3/4 STUD N/A ORIG 2 4

UPPER A-ARM FULCRUM PIN ATTACH 4 7/16-20 2 BOLT HEX GR-8 8 4

UPPER A-ARM FULCRUM PIN ENDS 4 1/2-20 7/8 SHAFT N/A ORIG 4 4

PASS COM ASHTRAY MOUNT 2 #5 1/2 SMS FLAT,PH SS

SIDE KICK PANEL 8 #4 1/2 SMS OVAL,SL SS

CARPET POSTS 27 #6 3/4 SMS FLAT,PH SS

CONSOLE MOUNT 6 #6 1/2 SMS OVAL,PH SS

CONSOLE HINGE 2 10X32 1/2 MS PAN,PH ORIG

CONSOLE INSIDE TOP FINISHER 6 #4 3/8 SMS PAN,PH ORIG

CONSOLE ASHTRAY ATTACHEMENT 2 #5 1/2 SMS PAN,PH SS

DIMMER SWITCH 2 10X32 1/2 MS PAN,PH SS

DIMMER SWITCH BRACKET 5 #8 1/2 SMS PAN,PH SS

GAS PEDAL LEVER ARM 1 1/4-28 1 BOLT HEX SS 2 1

GAS PEDAL MECHANISM 3 10X32 5/8 MS PAN,PH SS 3

GAS PEDAL RETURN STOP 1 10X32 1-1/4 BOLT HEX SS 1 1

GAS PEDAL STOP 2 10X32 5/8 MS PAN,PH SS 2

HAND BRAKE LEVER 3 3/8-24 1-1/4 BOLT HEX SS 3

ROOF LATCH WINSHIELD 4 10X32 1/2 MS OVAL,PH ORIG

SEAT MOUNT PIVOT 4 1/4--28 1-3/4 BOLT HEX SS 8 4

SEAT MOUNTS 8 1/4-28 1/2 BOLT HEX SS 8

SEAT SIDE COVER PLATES 10 #5 1/4 SMS PAN,SL SS

SOFT TOP ATTACHMENT 24 #5 1/2 SMS PAN,PH SS

STEERING COLUMN COVER BRACKET 4 10X32 1/2 MS PAN,PH SS

STEERING WHEEL BRACKET LOWER 2 1/4-28 5/8 BOLT HEX SS 4 2

STEERING WHEEL BRACKET UPPER 2 1/4-28 5/8 BOLT HEX SS 4 2

SUN VISOR INNER & MIRROR 2 10X32 3/4 MS OVAL,PH ORIG

SUN VISOR OUTER 4 #8 7/16 SMS OVAL,PH ORIG

TOP HINGE MOUNTING BOLTS 8 10X32 1/2 MS PAN,PH SS

TOP HINGE COVER PLATE SIDE 2 10X32 1/2 MS FLAT,PH SS

TOP HINGE COVER PLATE SIDE 2 10X32 3/8 MS PAN,PH SS

TOP HINGE COVER PLATE TOP 2 10X32 1/2 MS FLAT,PH SS

TOP HINGE COVER PLATE TOP 2 10X32 1/2 MS FLAT,PH SS

TRANSMISSION ACCESS PANEL 4 10X32 5/16 MS PAN,PH SS 4

REAR SUSP AXEL BUMP STOP 4 5/16-24 3/4 STUD N/A ORIG 1 4



BRAKE LINE MOUNT 1 1/4-28 5/8 BOLT HEX SS 2 1

FRONT BUSHING 2 7/16-20 2-3/4 BOLT HEX GR-8 2 4

LOWER SHOCK MOUNT 2 5/16-24 3/4 BOLT HEX SS

AREA LOCATION QTY SIZE LENGTH TYPE HEAD MATERIAL AN WSHR NYLK NUT USS WSHR

REAR SUSP PANHARD ROD-ADJUSTMENT END 1 3/8-24 5/8 STUD N/A ORIG 1

PANHARD ROD-FIXED END 1 7/16-20 2-1/4 BOLT HEX SS 1

REAR BUSHING 2 7/16-20 2-3/4 BOLT HEX GR-8 4 2

REAR SHACKLE MOUNT 2 7/16-20 2-3/4 BOLT HEX GR-8 4 2

SPRING CENTER BOLT 2 1/4-28 1-7/8 BOLT CYLINDER GR-2 2 2

SPRING WRAPPERS 10 1/4-28 1 BOLT HEX SS 20 10

TRACTION MASTER FRONT 2 5/8-18 2-1/2 BOLT N/A GR-8 6 2

TRACTION MASTER REAR 2 5/8-18 3 BOLT HEX GR-8 4 2

U-BOLT 2 7/16-20 2-1/4 U-BOLT N/A 4 4

TRANS CLUTCH SLAVE BRACKET 1 1/4-28 1-1/4 BOLT HEX SS 2 1

CLUTCH SLAVE CYLINDER 2 5/16-24 1 BOLT HEX SS 4 2

REVERSE SWITCH 1 1/2-20 5/8 STUD N/A BR 2

SHIFT LEVERS 3 3/8-24 SHAFT SHAFT N/A SS 3 3

SHIFT LINKAGE ADJUSTMENT NUTS 3 3/8-24 STUD STUD N/A SS 3

SHIFT LINKAGE BRACKET 3 5/16-18 3/4 BOLT HEX ORIG

SHIFTER ATTACHMENT 2 5/16-18 1/2 BOLT HEX SS

SPEEDO DRIVE 1 1/4-20 5/8 BOLT HEX ORIG 1

TRANSMISSION MOUNT SUPPORT 4 3/8-24 3/4 BOLT HEX GR-8

TRANSMISSION / BELL-HOUSING 4 7/16-14 1-1/2 BOLT HEX GR-8 4

TRUNK BACK PANELS 10 #6 1/2 SMS OVAL,PH SS

BATTERY BRACE-HOLDER 2 1/4-28 9 CLAMP N/A ORIG 2 2

BATTERY GROUND 1 5/16-24 5/8 BOLT HEX SS 2 1

BATTERY WOOD-SIDE 2 #6 3/4 SMS FLAT,PH SS

DECK BRACES STOPS & REAR 4 10X32 1/2 MS PAN,PH SS

FOOTMAN LOOPS ON DECK 4 10X32 7/8 MS OVAL,PH SS 4 4

FOOTMAN LOOPS ON VERTICAL 4 #10 1/2 SMS OVAL,PH SS

FUEL PUMP CLAMP 1 1/4-28 1 BOLT HEX SS 2 1

FUEL PUMP CLAMP ATTACHMENT 1 5/16-24 3/4 STUD N/A ORIG 1

GAS TANK BALANCE PIPE MOUNT 2 1/4-28 5/8 BOLT HEX SS 4 2

GAS TANK BRACE BOTTOM 4 1/4-28 1/2 BOLT HEX SS 8 4

GAS TANK BRACE TOP 2 1/4-28 1/2 MS PAN,SL SS 2

GAS TANK FRONT MOUNT 4 5/16-24 5/8 BOLT HEX SS 4

GAS TANK REAR MOUN 4 5/16-24 5/8 BOLT HEX SS 8 4

HINGE BODY 2 1/4-28 1 STUD N/A ORIG 2 2

HINGE, TRUNK LID FRONT 2 1/4-28 3/8 MS PAN,SL SS 2



HINGE, TRUNK LID REAR 2 1/4-28 3/4 STUD N/A ORIG 2 2

LARGE JACK CLIPS 2 10X32 1/2 MS PAN,PH SS 4 2

LATCHING MECHANISM 4 10X32 3/8 MS PAN,PH SS 4

AREA LOCATION QTY SIZE LENGTH TYPE HEAD MATERIAL AN WSHR NYLK NUT USS WSHR

SIDE PANELS 16 #6 1/2 SMS OVAL,PH SS

SMALL JACK CLIPS 3 10X32 1/2 MS PAN,PH SS 6 3

SPRING ARM 2 1/4-28 1/2 SHAFT N/A ORIG 2 2

SPRING ARM, LID FLANGE 4 1/4-28 1/2 BOLT HEX SS 4

TRUNK HANDLE 2 10X24 3/8 MS PAN,SL SS

TRUNK STRIKER LATCH 4 1/4-28 5/8 BOLT HEX SS 4

DASH GLOVE BOX MOUNT 7 #6 1/2 WMS PAN,PH ORIG

FACE MOUNTING SCREWS 3 1/4 1-1/4 WMS OVAL,PH ORIG

CORNER BRACKETS 2 1/4-28 5/8 BOLT HEX 2

DEFROSTER NOZZLES 4 #8 3/8 SMS PAN,SL

HEATER VENT BOX 2 1/4-28 STUD STUD N/A 2 2

STEERING COLUMN BRACE 2 1/4-28 5/8 BOLT HEX

BLOWER BRACKET 3 1/4-28 1/2 BOLT HEX 3

WINSHIELD ENDS 4 5/16-24 STUD STUD N/A 4

WINSHIELD CENTER 3 1/4-28 STUD STUD N/A

HEATER CABLE BRACKET 2 #10 1/2 MS HEX

ELECTRICAL BOX 1 #10 3/8 SMS PAN,PH

LOWER DASH ROLL 2 1/4-28 STUD STUD N/A 2 2

LEGEND

MS MACHINE SCREW

CB CARRIAGE BOLT

SMC SHEET METAL SCREW

PH PHILLIPS HEAD

FIL FILLISTER HEAD

C CARRIAGE

PAN PAN HEAD

SL SLOTTED

SS STAINLESS STEEL

HEX HEX HEAD

OVAL OVAL HEAD

WSM WOOD METAL SCREW

ORIG ORIGINAL FASTENER



MACHINE SCREWS AND SCREWS

AREA LOCATION QTY SIZE LENGTH TYPE HEAD MATERIAL AN WSHR NYLK NUT USS WSHR

BODY CORNER WINDOW ASSEMBLY 2 10X32 1" MS OVAL,PH ORIG

CORNER WINDOW ASSEMBLY 4 6X32 3/4 MS OVAL,PH ORIG

DOOR PULL 4 10X32 7/8 MS FIL,SL ORIG
REAR LICENSE LITE BRKT 2 10X32 1/2 MS PAN,PH SS 2 2
SNAP STUDS SOFT TOP DRAIN 2 #5 1/2 SMS FLAT,PH SS
SNAP STUDS SOFT TOP WINGS 4 #5 1/2 SMS FLAT,PH SS
SNAP STUDS TONNEAU,DOOR 2 #5 1/2 SMS FLAT,PH SS
WINSHIELD POST TOP GUDGEON 2 10X32 1/2 MS OVAL,PH ORIG
WINSHIELD WEATHER-STRIP 14 #5 1/2 SMS PAN,PH SS

DOOR CORNER WINDOW FRAME 2 10X32 1 MS OVAL,PH ORIG
CORNER WINDOW FRAME 2 10X32 3/8 MS PAN,PH SS
CORNER WINDOW FRAME 4 5X44 3/4 MS OVAL,PH ORIG
DOOR OPENING ASSBLY,UPPER REAR 2 10X32 3/8 MS PAN,PH SS 2
INNER DOOR PULL 2 10X32 7/8 MS FIL,SL ORIG
INTERIOR DOOR HANDLE ASSBLY 8 10X32 1/2 MS PAN,SL SS

DOOR/WSH WINDOW CHANNEL MOUNT FRONT 2 10X32 3/8 MS PAN,PH SS 2
MIRROR MOUNT 2 10X32 3/4 MS OVAL,PH ORIG
ROOF LATCH 4 10X32 1/2 MS OVAL,PH ORIG

ENG-COMP SUN VISORS 4 #8 3/8 SMS OVAL,PH ORIG

BRAKE LINE CLIPS 2 #8 1/2 SMS PAN,PH SS

FIREWALL BRAKELINE CLIPS 2 #8 1/2 SMS PAN,PH SS

FUSE BLOCK 1 10X32 5/8 MS FIL,SL SS 1 1

HEATER COVER 8 10X32 1/2 MS PAN,SL SS 8

HEATER VALVE BRACKET 1 10X32 3/4 BOLT HEX SS 2 1

VACUUM HOSE CLIP 1 #8 1/2 SMS PAN,PH SS

VOLTAGE REGULATOR 2 #10 1/2 SMS PAN,PH SS

WASHER BOTTLE BRACKET 2 10X32 1/2 BOLT HEX SS 4

PASS COM ASHTRAY MOUNT 2 #5 1/2 SMS FLAT,PH SS

SIDE KICK PANEL 8 #4 1/2 SMS OVAL,SL SS

CARPET POSTS 27 #6 3/4 SMS FLAT,PH SS

CONSOLE MOUNT 6 #6 1/2 SMS OVAL,PH SS

CONSOLE HINGE 2 10X32 1/2 MS PAN,PH ORIG

CONSOLE INSIDE TOP FINISHER 6 #4 3/8 SMS PAN,PH ORIG

CONSOLE ASHTRAY ATTACHEMENT 2 #5 1/2 SMS PAN,PH SS



DIMMER SWITCH 2 10X32 1/2 MS PAN,PH SS

DIMMER SWITCH BRACKET 5 #8 1/2 SMS PAN,PH SS

GAS PEDAL MECHANISM 3 10X32 5/8 MS PAN,PH SS 3

GAS PEDAL RETURN STOP 1 10X32 1-1/4 BOLT HEX SS 1 1

GAS PEDAL STOP 2 10X32 5/8 MS PAN,PH SS 2

ROOF LATCH WINSHIELD 4 10X32 1/2 MS OVAL,PH ORIG

SEAT SIDE COVER PLATES 10 #5 1/4 SMS PAN,SL SS

SOFT TOP ATTACHMENT 24 #5 1/2 SMS PAN,PH SS

STEERING COLUMN COVER BRACKET 4 10X32 1/2 MS PAN,PH SS

SUN VISOR INNER & MIRROR 2 10X32 3/4 MS OVAL,PH ORIG

SUN VISOR OUTER 4 #8 7/16 SMS OVAL,PH ORIG

TOP HINGE MOUNTING BOLTS 8 10X32 1/2 MS PAN,PH SS

TOP HINGE COVER PLATE SIDE 2 10X32 1/2 MS FLAT,PH SS

TOP HINGE COVER PLATE SIDE 2 10X32 3/8 MS PAN,PH SS

TOP HINGE COVER PLATE TOP 2 10X32 1/2 MS FLAT,PH SS

TOP HINGE COVER PLATE TOP 2 10X32 1/2 MS FLAT,PH SS

TRANSMISSION ACCESS PANEL 4 10X32 5/16 MS PAN,PH SS 4

TRUNK BACK PANELS 10 #6 1/2 SMS OVAL,PH SS

BATTERY WOOD-SIDE 2 #6 3/4 SMS FLAT,PH SS

DECK BRACES STOPS & REAR 4 10X32 1/2 MS PAN,PH SS

FOOTMAN LOOPS ON DECK 4 10X32 7/8 MS OVAL,PH SS 4 4

FOOTMAN LOOPS ON VERTICAL 4 #10 1/2 SMS OVAL,PH SS

LARGE JACK CLIPS 2 10X32 1/2 MS PAN,PH SS 4 2

LATCHING MECHANISM 4 10X32 3/8 MS PAN,PH SS 4

SIDE PANELS 16 #6 1/2 SMS OVAL,PH SS

SMALL JACK CLIPS 3 10X32 1/2 MS PAN,PH SS 6 3

TRUNK HANDLE 2 10X24 3/8 MS PAN,SL SS

DASH GLOVE BOX MOUNT 7 #6 1/2 WMS PAN,PH ORIG

DEFROSTER NOZZLES 4 #8 3/8 SMS PAN,SL

HEATER CABLE BRACKET 2 #10 1/2 MS HEX

ELECTRICAL BOX 1 #10 3/8 SMS PAN,PH



MACHINE SCREW AND SCREW LIST

10X32 1" MS OVAL,PH SS
10X32 1/2 MS OVAL,PH ORIG
10X32 7/8 MS FIL,SL ORIG
10X32 1/2 MS PAN,PH SS
10X32 5/8 MS FIL,SL SS
10X32 1/2 MS PAN,SL SS

* 10X32 3/4 BOLT HEX SS
10X32 1/2 BOLT HEX SS
10X32 3/8 MS PAN,PH SS
10X32 7/8 MS FIL,SL ORIG
10X32 3/4 MS OVAL,PH ORIG
10X32 5/8 MS PAN,PH SS

* 10X32 1/2 MS FLAT,PH SS
10X32 5/16 MS PAN,PH SS
10X32 7/8 MS OVAL,PH SS
6X32 3/4 MS OVAL,PH SS
10X24 3/8 MS PAN,SL SS

#4 3/8 SMS PAN,PH

#4 1/2 SMS OVAL,SL SS

#6 3/4 SMS FLAT,PH SS

* #6 1/2 SMS OVAL,PH SS

#6 1/2 WMS PAN,PH ORIG

#8 3/8 SMS PAN,SL

#8 3/8 SMS OVAL,PH ORIG

#8 1/2 SMS PAN,PH SS

#8 7/16 SMS OVAL,PH

#10 1/2 MS HEX

#10 3/8 SMS PAN,PH

* #10 1/2 SMS PAN,PH SS

#10 1/2 SMS OVAL,PH SS

#5 1/2 SMS FLAT,PH SS

#5 1/2 SMS PAN,PH SS



#5 1/4 SMS PAN,SL

Washers 10 x 32

*

Nylock nuts 10x 32

*

*

*


